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Filter Bracket Assembly  
   

                   
Front View                                                                Rear View 

Ref Description Part # Qty  Ref  Description Part # Qty 
1 3/8-16 Flange Bolt Hardware 2  8 1-1/2”x1-1/2” Barb 003-A112112HP 1 
2 5/16-18 Flange Bolt Hardware 2  9 1-1/2” 100 Mesh Fltr 002-4319 1 
3 5/16/18 Flange Nut Hardware 2  10 3/4” Cam Plug 002-2204B 1 
4 Pump Filter Bracket 001-7224 1  11 Wiring Harness Plug 006-7999 1 
5 720 Heater Control 006-7723 1  12 2”x1-1/2” Nipple Nut 003-M200112HP 1 
6 3/8-16 Flange Nut Hardware 1  13 2” Cam Coupler 002-2204J 1 
7 1-1/2” 45 Deg. St. Elbow 003-SE45112HP 1  NP 2” Female Coupler 002-2204H 1 

 

 
Drive Hub Assembly 

 

 
Ref Description Part # Qty 

1 Drive Wheel Shaft 001-7241 1 
2 1/2-13 Flange Bolts Hardware 8 
3 1/2-13 Flange Nuts Hardware 8 
4 Key 3/8x3/8x1-1/2 001-7124D 1 
5 Drive Sprocket 001-7124C 1 
6 Cross Tube Bearing 001-7143 2 
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